
Pet cage
assembly instructions

7 8 8 8 7 8 8 8 7

5

6

12

10

1

2

2

3

3

4

11

10

9

9
7

7

S W

Component
distribution preview

Product code: BW00188AAB



1-1pcs 3-2pcs2-2pcs

4-1pcs

PARTLIT

11-1pcs 12-1pcs

HARDWARE LIST

H

ΦM6*10-8pcs

ΦM6*18-2pcs

M6*10-6pcs

M6*25-17pcs M6*55-1pcs

M6*35-15pcs

A

B

C

D

E

F

G W S

M4*25-2pcs

20F*34-4pcs

M8*1.5in-2pcs M8*1.5in-2pcs

5-1pcs 6-1pcs

7-5pcs

9-2pcs 10-2pcs

8-6pcs

2-2pcs1-1pcs

A

M6*10-4pcs ΦM6*10-4pcs

E

H

A*1

A*1

A*1

A*1

E*1

E*1

E*1

E*1

Step 1: Use hardware A, E, H to connect #1,#2 together.



6-1pcs

H

←

←

←

←

←

←

←

←

←

←

←

←

5-1pcs

M6*25-5pcs

7-3pcs

8-6pcs

7
8

8
8

7
8

8
8

7

B

H

A

M6*10-2pcs

ΦM6*18-2pcs

F

M6*35-6pcs

C

B*1

B*1

B*1

B*1

B*1

C*1

C*1

C*1

C*1

C*1

A*1

F*1

F*1
A*1

Step 2: Use hardware B, H to connect #5,#7,#6,#8 together. Step 3: Use hardware A, C, F and H to connect #3 with
component 1 and component 2

3-2pcsComponent 1 Component 2



12-1pcs

H

10-2pcs ΦM6*10-4pcs

E*1
E*1

E*1
E*1

B*1
B*1

B*1
B*1

B*1 B*1
B*1 B*1

4-1pcs

H

C*1

C*1

C*1

C*1

D*1

C*1

C

M6*35-5pcs

D

M6*55-1pcs

B E

M6*25-8pcs

Step 4: Use hardware B,E, H to connect #10,#12 together. Step5: Use hardware C,D,H to connect #4 together.



9-1pcs

H

7-2pcs

B

M6*25-4pcs

C

M6*35-4pcs

G

20F*34-4pcs M8*1.5in-2pcs M8*1.5in-2pcs

W S

C*1

C*1

C*1

B*1
B*1

Step 6: Use hardware B,C,H to connect #7,#9 together. Step 7: Use hardware G, W and S to connect #3 together.



11-1pcs
Recyclable garbage

Step 8: Place #11 at the bottom of the cage Step 9: Tighten all the hardware and complete the installation


